

**Vasodilators**

NTG 50mg/250ml IV infusion  
 NTG 100mg/250ml IV infusion (double strength)

Nitroprusside 50mg/250ml IV infusion  
 Nitroprusside 100mg/250ml IV infusion (double strength)

Nesiritide 1.5mg/250ml IV infusion

Hydralazine 10mg IV push

Labetolol 10mg IV push every 10min x3 (for SBP>180)

**Respiratory Orders**

Intubate STAT (Page Anesthesia)

Page Respiratory Therapy STAT

CPAP Mask  
 BIPAP Mask

**Inotropes/Pressors**

Dobutamine 250mg/250ml IV infusion

Dopamine 400mg/250ml IV infusion  
 Dopamine 800mg/250ml IV infusion (double strength)  
 Dopamine 640mg/100ml IV infusion (quadruple strength)

Phenylephrine (Neosynephrine) 20mg/250ml IV infusion  
 Phenylephrine (Neosynephrine) 40mg/250ml IV infusion (double strength)  
 Phenylephrine (Neosynephrine) 80mg/250ml IV infusion (quadruple strength)

**Diuretics**

Furosemide 100mg/50ml IV infusion  
 Furosemide 100mg/100ml IV infusion  
 Furosemide 200mg/100ml IV infusion  
 Furosemide 250mg/250ml IV infusion  
 Furosemide 500mg/250ml IV infusion  
 Furosemide 500mg/100ml IV infusion

Bumex 12.5mg/50ml IV infusion  
 Bumex 25mg/100 IV infusion